356562 600C =7YV

( EPMAE NO.7480363~ )

00000 O 0 O MENU BACK

HYDRAULIC

00O 0O NEXT

Ri| #H&RES BB B A FR fE % # 5t H A S B &
a
i
NO.| PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |FrRom ~ UP T0 SERIAL No| REMARKS
113537 6101 000 |\ 95— HYD.PUMP 1 |K52R-52-56-0 ~NO.7480384
1 13318 5001 000|nyh—" HYD.PUMP 1 D [N0.7480385~ 3E1)
2 | 3552 6005 000]|7°54 vk BRACKET 1 ~NO.7480384
2 | 3552 6005 001]7°34yk BRACKET 1 D |NO.7480385~ 3E1)
3 |K710 0110 016]FK b BOLT 2 [M10x16(7T) D |~N0.7480384
4 |0350 0151 026 |PW WASHER,PLAIN 2 |10x26x2.3 D |~N0.7480384
5 |K110 0108 016|F#&" b BOLT 4 M8 x16(4T) ~NO.7480384
5 |K110 0108 016|Fi b BOLT 8 |M8x16(4T) D |NO.7480385~ 1)
6 | 0350 0140 822|PW WASHER,PLAIN 6 |8x22x16 ~NO.7480384
6 | 0350 0140 822|PW WASHERPLAIN | 10 [8x22% 1.6 D |NO.7480385~ SE1)
7 | K710 0108 020|Fi Lk BOLT 1 |M8x20 (7T)
8 | F301 0108 000|FFyk NUT 3 |ms8
9 | 3552 6011 000 |k Ik BOLT 1
10 | 0691 0010 250|4")y7° GRIP 1|8
12 | 0852 1300 025|vA’lLk V-BELT 1 |sB25 ~NO.7480384
12 | 0852 1300 024 |vA’lLk V-BELT 1 |sB24 D |NO.7480385~ E1)
13 | 3552 6015 000|7vY3av7—A TENSION ARM 1
14 | 0350 0161 630|PW WASHER,PLAIN 1 |16 x30x3.2
15 | 0520 0132 032{7Yt"y PIN,SPLIT 1 |3.2x32
16 | 3513 3121 000|7VY3v7"—YAssy PULLEY 1 |FybTE
17 | 3405 3101 000|27"v%’ SPRING 1 |#118
18 | 3606 2015 000 [k BOLT 1 |p8x90
19 | 7801 1001 000|!)v 4 Assy CYLINDER 1
20 |3552 6021 000]t"y PIN 1
21 | 3552 6025 000|t™~ PIN 1

1) NO.1,2,5,6,12,37,38,40,41,42 ty MZHUZ T, B AHED D Y £,

S5

—31-2—

10/09/10



0 O O PAGE BACK

356562 600C =7YV

00000 O O O MENU BACK

( EPMAE NO.7480363~ )

HYDRAULIC

Ret| HaE\ES B ER A FR % iU = # A5 % g &
i
i
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P |FRoM ~ UP TO SERIAL NO| REMARKS
22 ]0350 0162 034|PW WASHER,PLAIN 2 |20x34%x3.2
23 ] 0740 0002 000|CYvY" RING,SNAP 2 |s20
24 | A652 0100 6005 A=y7 I NIPPLE 1 |c-Mm6
25 | A650 0100 6005 )A=y7 Il NIPPLE,GREASE| 1 |A-M6
26 |3611 7302 000]| TV ELBOW 1 ]1034 04
27 | 3537 6116 000|t"y PIN 1
28 |3414 5031 000]| TV ELBOW 1
29 |3552 6035 000 |F—2 HOSE 1 JL=1100
30 | 3552 6036 000]F—2 HOSE 1 JL=1400
31 |5229 0229 000|957 CLAMP 1
32 | 3552 6041 000]|7° 54k BRACKET 1
33 | 3552 6044 000|7° 74k BRACKET 1
34 | 3552 6047 000 |k Lk BOLT 1
35 | A301 0108 003]Fvk NUT 1 |m8 3%&
36 | 3513 3131 000|7"7AFyHnUb BAND 2
37 |3537 6102 000]| TV ELBOW 1 1071 04 ~NO.7480384
37 |3655 5162 000|74'7°4 ADAPTER 1 D |NO.7480385~ sE1)
38 |3552 6051 0007474 ADAPTER 1 11067 04 ~NO.7480384
38 |36555174 0000|7474 ADAPTER 1 D |NO.7480385~ sE1)
39 |3552 6067 000]|7y v WASHER 2
40 |3318 5003 000]|7°-) PULLEY 1 D |NO.7480385~ 3E1)
41 ]0350 0160 828|PW WASHER PLAIN 1 |8x28x30 D |NO.7480385~ SE1)
42 | K710 0608 020]F# L+ BOLT 1 |M8x20(7T) D |NO.7480385~ SE1)
1) NO.1,2,5,6,12,37,38,40,41,42 1y MZHaZ T, HIHEHMNH Y £,
S5 —31-3— 10/09/10



	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


